EEY

e Ll B

o =] g en

’I

3
Jl

——

FIGURE 18-1 — HOOD LOCK MECHANISM - EXPLODED VIEW
KEY

PART NAME GROUP
Pin, Safety Catch Pivot . . . . .. ... .. 18.152
Catch, Safety . . . i« v s s s cnsn=ns 18.152
Spring, Safety Cateh . ...... e v ags ke 1B, 152
Anti-Squeak, Bolt Plate (also Latch
TRV o e o b R Ll > o o 18.148
I B b it i G B e e IR v 18.148
Flatwasheresmete . e . i ik 18.148
Plabtaland Mot e e s 18.148
Boltand L/W ...... 000 DA TG & Pl

148

g
10
11
12
13
14
15
16
17

PART NAME GROUP
Washer, Hood Lock Control Retaining . 18.154
Control, Hood Lock. . . . . . . R . 18.154
Plate, Latch ., ., . . Ao CoooEOnn 18,150
Spring, Lateh ... ... ... ... ... 18,150
Bol Hand LR s e 18.150
Opring, Release . . ... .. ... 000 18.148
Jamnut, Hood Lock Bolt . ......... 18.148
Retainer, Release Spring .. ....... 18.148
Bolt, Hood Lock. . .. ............ 18.148




FENDERS and HOOD

18

USED
b GROUP, PART NAME and DESCRIPTION PN} e
MUMBER MUMBER blni
E101 L
18.000 - FRONT FENDER
30-1-36 Fendez, Right . . .u' e ven DOC 00 A0O080000005Gan0Haaa oo | RIERR 05T
30-1-13 R I i o ndnoono 0000 Do 000G DGO O00000 00000000 A00a0:0 208533 1|1
Bolt, 3/8"-16 X 1 1/4" HX. H. + v v v vvonnnss : OO, 241 | 4 | 4
Lockwasher, 3/8" Ext. Tooth v v v v v v v v e v e e 0 e e et 291 | 4 | 4°
Flatwasher, 3/8" 8m. & ui e aleiais s alsls nies cnliComllt S5 n s ns o247 | 4 | 4
Shim (Horse Shoe Shaped) .. ... ... cuuu.s o CEoSOBoO0E 200877 | 4 | 4
Bolt, 1/4"-20 x 5/8" Rd. Hd. Cr. Rec . . | Splash Shield,]) ..... 205 2|2
Lockwasher, 1/4" Ext. Tooth , hdO00DDo Rear Upper |...... 370 2|2
Flatwasher, 1,-’4" L S T ¥ R to Fender (..... . 243 | 2 | 2
HNut, 1;"4"-2-0Hx Sty aoa0 aoo o Bracket oo Ao 203 2 ]2
Screw No. 14-14 x 3/4" Waﬂher Head .« » | Radiator Shroud |..... 207540 2|2
Speednut NoSTd vl ot n i i e aoo to Fender s e s | 207541 2 |2
Bolt, 5/16"-18 x 3/4" Tr. Hd, Cr. Rec. ..... [ Radiator CanoDnce 693 | B8 | &
Flatwasher, 5/16" 8M. .. .. ccueeruannaan Cradle 5 | HEIE_ 225 | 2 | 2
Lockwasher, 5/16" Int. Ext. Tooth ........ . and el B 226 | 6 | B
Lockwasher, 5/16" Med, .. ..vovusennns . | Bracket [ ..... 240 | 6 | 6
Nut and Retalner « « v vuu i e s s nnes a0 to Front s wie uln 208704 | 2 | 2
Nut, 5/16"-18 Hx. Lt. ..... G690 0008000 Fender B GaD i w05 | 2|2
18.004 - FRONT FENDER NAME PLATE
Plate, Ham el (Travelur). b . s f e o ' " fo % o % %o e fa fa Pa fo e s fala o a0, 0,7 o By o0, 206257 | 2 | 2=
Speednut. ..... S0 Do G 0 GO RO B O £ 00 0 O GO e e & O ol o 0 202592 6 | 6
18.010 - FRONT FENDER SPLASH SHIELD
ShicldMEront RIETt(Inc] S Soal) it o e R s S s v oo ageie o k200SE ARSI 1
30-1-22 Shield, Front, Left (incl. Sealk + c v v v v v v v i me e v enns . O G o0 o 208535 111
Screw, No, 14-10 X 3/4" Washer Head . « v o v oo v v onvesnnsesensa. | 207540 | * | *
Speednut. « o . e e e e 060000 . | 207541 | * | *
Seal (to Frame) . .. .. OO AGEARRON D0 A0 OO SO A OO O O E A o 4 208536 2 2
Access Cover, Right (incl. S8eal) . o o v v o0 v v v vatia it o vmainiesnen .. | 208537 L |1
Jo-1-21 Access Cover, Left (incl, Seal}, . oo w o v oo it oo ot i e, .- s awea. 208838 |1 |1
Screw, No. 14-10 x 3/4" Washer Head . . . . .. ......... e alele ae aiale | 20T AR SN K
Hpeednut . o L T L e R e e e e 207541 wd ol
Seal, Fronts e s o w e e oins e I e e T Aoooonoaono: 208539 2 |2
Seal, Rear (to0 Frame) s « o« o v e e o s cosnsinaina e R R 208540 2 | 2
Shleld Rear, Right, Upper (inel. Sea.l} ............ Soln oo ooan o ooo | beREEEL el |l
30-1-18 | Shield, Rear, Let, Upper (incl. Seal). . . .. .+ o oo . AxA ] TR B ae | Ie nps g0 SR8 1B
Screw, No. 14-10 x 3/4" Washer Head .« v v v v s n s s ouns a o= 207540 | * | =
opaadnubs L L 5 B0 DD D DG D D £ O L 0 & oo 207541 AL
Bolt) 1/47=20 il HK. Hil'a % s ' s 'a fa il o' s il 207 |2 | 2
Lockwasher, 1/4" Int. Ext, Tooth . ......... 2 S OO OO DD 400 (2 | 2
NOES 1/ AT 20 LT ri ) SR o T o | EEREE S 203 | 2 |2
Seal (to Fender). .« o« v ve e v vaoins R R i i B vt e oo 208651 2 3
Shield, Rear, Right, Lower (incl. Seal}. . .. .. ..ccuuur v vnnn. vaae.. | 208544 |1 |1
30-1-19 Shield, Rear, Left, Lower {(incl. Seal)s o o v v 4 o ¢ e v v n s nnveas Ledo0oo 208545 1 |1
Serew, No. 14-10 x 3/4" Washer Head . . . ... ....... sopooonoo 207540 | * | =
Speeditut. Lo e e B R, o S R 5 o e e O e 207541 S R
Seal, Upper (to FTAMB) -« v s v s s 655 0% 5 s c oo s 000 000N 0e D e RE . 208546 2|2
Seal, Lower (to FTame) .« v s v 4 s+ s e v e s sov v A e OO oo e SRR e 208547 2|2
Seall  (oNFender) S R ff. vt vt e e e o oo B A bt SRS TR 208548 |2 | 2

* As Required

147




18

FENDERS and HOOD

LEED
BN GROUP, PART NAME and DESCRIPTION PARTE i
MLMBER MLIMBER MO
L] 132
18.010 - FRONT FENDER SPLASH SHIELD (Cont'd)
SesliReartshield Sliormer] BRI o e el e = 209675 2 |2
18.100 - HOOD
a0=1=-1 Ll nacooobrAaRARoBOOdt - OORAADRAEca0 B EaaN0s fansAma o 208549 1 1
Bumper (on Fenders and Grille) . « o s s s s s s s s s s s s sssassnsnasesaa 200617 |12 |12
ﬁmtiSqueal-:{tuCQwi}H“..,,”“ R CCOnDo D dboAon o oo onoaan | | el ST
B e coocoooconoeooc oarc aia e U S & e 208635 4 | 4
Bolt, 5/16"-24 x 3/4" Hx. Hd ooonn e Cmss Br&ce ttﬂ ........ 224 i i
Lockwasher, 5/16" Int. Ext. Tmth ....... Hinge Gusset {-or. Gt 226 G i
Sllencer HocANRrontr Lo A = = F o T 208047 | 1 | 1
R T L I e L s hnoaooooooda0ac0a0 0B a0 0ot n g aon o 208948 | 1 | 1
18.110 - HOOD ORNAMENT
Body¥ . ... .cuiws. oA B D e - == i payfat et ala v s we 2095825 1 1
T h hAaROG oA A C OO0 oooeno BOCoOan 0 0gan e = ~209581 ¢ 1 1
Bolt (Front) 1/4"-20 x 5/8" Hx. Hd . . . . . . . sale o a2 agals AR AT D 257 | 1 | 1
Stud (Intermediate) 1 7/8" Long . ... .. O oS0 nnaGEa0ne D Ed B 208552 | 1 | 1
Shad Fenr 0 1 B0 T0ng . -, f ko bl . i b R ile i o 208553 | 1 | 1
Lockwasher, 14" Int. Ext..Tooth . .. ... ...t it i nmnmennnns Mo | 3 | 3
NUEST /4 SOV H S o e e R R b e T = 203 | 2 | 2
Ring (Plastic) . .. ...... 5 ol S i Bl o veesresns [ 200583+ 1| 1
W S e e o0 TS O R o it A BOo T st et e DB 1 1
DrweEcrewNuEFl Hd ...... T 300 o O e T e Do k| e R 1
Sprmg“...“_..+-.+...,.., . O OC G800 a0 DD b oA eE o - 208584 * | *
18,130 - HOOD MEDALLION
LEEET S pe o oonatow g ban o0 CoaadB oo le ot s dbedo oD s o 208555 1 1
AT iy s e e oo mEBe o bt oaoto et oo oden o afoeannoseann 200639 212
18.147 - HOOD LOCK LATCH SUPPORT PLATE
30-1-30 Plate . . .+ . » TooCcCooOoOODDoOoROORCrdd0CGlC 0000000000 cD 0 208556 1 1
Screw, 1/4"-20 x 5,-’3” T L S T T e o 911 | 6 | B
Flatwnsher AT L ¢ o ebaaded ot oo sanaoa: to |ttt 243 2| 2
ockwazner 1/AMEaRE o & o o e e - “é ........ 190 | 2 | 2
Lockwasher, 1/4" Int. Ext. Tooth . .. ......... e e 370 | 4 | 4
e B e L L e it O e IR e ) |l 203 6 | 6
Brace (Support Plate to Stone Shield). . . . . . 0o u v v vt v v s e v s s e nas 208557 1|1
Screw, 1/4"-20 x 5/8" Tr. Hd. Cr. Rec.. . . + . . . . to o SRRk 911 Dl
Lockwasher, 1/4" Med . . v v oo v v v v ereesnnsad Stone 2..... oo 180 2| 2
(s L TR n e n o opaonaE cococonoae |G [Chaaaaa 203 | 2 | 2
Rod, Support (Brace to Stone Shl&ld} ........................... 208558 11]1
Flatwasher, 5/16" Sm. .. ........... bar b 235 | 2 | 2
Lockwasher, 5/16" Med. . . .. ........ Shield . ..... Bt B 240 [ 2 | 2
HNut, 5/16"-18 Hx. Lt . .....v. ... ... |and Brace Spoonnooe 206 | 2 | 2
Reinforcement (Plate £0 BLace). « o s s o s s 5 65 05 0 5 8 8 08 5288 ¢ 60 180 a0 208649 | 1 | 1.
Bolt, 1/4"-20 x 5/8" Rd. Hd. Cr. Bec. & v ottt v v v vt v v nneenn Vhaay e 205 212
Lockwagher, 1/40 EBxt Tookhi o e e 30 | 2 | 2
Mk, 140280 HRL & 20 o vl e s SR WD e SN S iy 203 2 2

* As Required

148




FENDERS and HOOD 18

usED
FIGURE PART FER CAR
e GROUP, PART NAME and DESCRIPTION NUMBER MODEL
m | sz
18.148 - HOOD LOCEK BOLT PLATE (ON HOOD)
18-1-T Plate and Nut, . . . ... 1O OCPNO0DODOO00ROO00DDa0O0 DDA n0 0D 00 203291 1 |1
18-1-8 BnltwmhL,."'w,l,.-’é”ZﬂfoB"Hx Fpda s s e yeeisielianeaaiw]. by
18-1-6 Flatwasher, il dlSm, . R e et s al s aiacahs afFe s aife o o 243 | 4 | 4
18-1-5 Nut,l,-’r;"-znﬁx...”,.. ...... a0 b 0C 080D UERGs & anoe 203 | 4 | 4
18-1-4 Anti-Squeak .............. DO RCOB Rl LAAne MDD n 0D Eoon B0 o 203292 2| 2
18-1-17 s e g oo 0 oesao S LOO000 6000 a CEodn oD hedDoodns oD oe e 203293 1 (1
18-1-15 TIN5 i 0 D O 0 fa R b b b P ) €510 9 3 8 s Y e e A R e 632 1|1
18-1-14 T IS g an oo o o6 0 00 00 6 e D a0 6oa 0o e 0D on0 e e e 203294 1|1
18-1-16 R A T R N I e e . o 203295 1 (1
18.150 - HOOD LOCE LATCH (ON LATCH SUPPORT PLATE)
18-1-11 Plate (incl. Latch and Spring) . . . . .. ... CoooOO0OBOoOE DonC o nnC 207276 1 1
18-1-13 Bolt with L/W, 1/4"-20x 5/8" Hx, Hd .. ...... to Laich)........ | 206334 | 4 | 4
18-1-6 Flatwasher, lf-ll”Srn+,,,..,,.+,.,,,,... Support . ... ... 243 4 | 4
18-1-5 Nut,l,fii"-zl:}Hx“...HH....“.,,“... Platedli.loness fue 203 4 | 4
18=1-12 Spring ....... AAte oandn fdes0nS000 R ar caEnon DA s Nl e e ot e | 20 3 BT 198 (551
18-1-14 AN g A e T T el e R e ot ol e e lete e = e ln s e atia o 203282 | 2 | 2
18.152 - HOOD LOCK SAFETY CATCH
18-1-2 T G o B £ oD G oo O G O B O e O LR B e o e o 0a S a0 207277 10 1
18-1-3 TR o oo nAE OO CoOORO e DORADGE Yo O h oD e NG O G o0 203289 [ 1 | 1
18-1-1 IH0 G cognocbgdonfoecnoRDADo Do BaadnNAacanoss a8 6 203300 [ 1 | 1
18.154 - HOOD LOCK CONTROL
18-1-10 Control (incl, Knob and Bracket) (Chrome) . . .. 0 oo i i vt i s e n v o v ean 212464 1 | 1
Screw, No. 10=-32 x 1/2" Bd. HA. CF. BOC & v v v v v v v v v enmnnnsnnnas 654 | 2 | 2
Lockwasher, Mo, 10 Int. Tooth . .. ... ... CDooonaBhoaoaes cEs s 259 2| 2
Serew, No. 10-32 x 7/167 Ov. Hd. CF. REC . v v v v e s nvcaanmeenaas 078 21 2
Lockwasher, No. 10 Int. Ext. Tooth . . . . . ... .. ol ii . 292 21 2
Clip (to Bracket on Latch Support Plate) .. ... ............ e O 208560 111
Screw, No. 10-32x1/2" Rd. Hd. CTo REC + v v s s v s v s s s s rnmnsssnns 654 1|1
Lockwasher, No. 10 Int, Tooth . . ... 0000 v o v i i sy aocaona . 260 | 1 | 1
Mt NoS 10232THXT - . . . . BpL o0l TS gircem, coflh, e 202 | 1]|1
18-1-9 WETNTHY poocetosoopoocododoooBoooo0bo oo onooodDonooso o 203301 1 1
Grnmmet{thr'urlash}1..,,“..,.,“....,.....“....H...., 204305 1 1
18.200 - HOOD HINGES
ST AT B e oo o o o Ba oo et o BE P00 O o 0 e s S D e o 208561 1|1
Hinge, Left..... Obo oo oo O A R O T 0 O & 00 ORI N D ¢ o 208562 11
Stud, 5/16"-24 xl 3,.-’1'3" .......................... 208650 6| 6
Fiatwabher L A T i e v e B R o e TR [ R T 0o B | &
Li:n::kwusher, GRS, & e S A o e OB e G e Cowl (.... b o 240 6 | 6
Tt S R e e s pobabdan oo o0 o oD el o 189 | 6 | 6
Bolt, 5/16"-24 x 3/4" Hx. Hd . . . ... ... ... 2 i b R Py 0 224 | 2| 2
Lockwasher, 5/16" Int, Ext. Tooth . Qano cocooocan 226 | 2| 2
Bolt, 3/8"-16 X 3/4" Hx. HA. . . c v v oo v v v v s s Hmd .......... 220 | 4 | 4
Lockwasher, 3/8%Ext. TOOth .+ « « e« v v v vwne | o0 v eswinvans 201 | 4 | 4
LWknL.tJSIB‘r_IBHx‘I'rfolPl++'ll|++ll ® & B ® & =2 ® B @ * 912 4 {
S coo o 0B 000 oD oaa e oo DO D O D 5 L (NI 3 R Er TR 202338 | 2 | 2

149




	kfpm550146.jpg
	kfpm550147.jpg
	kfpm550148.jpg
	kfpm550149.jpg

